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180 0001 - 180 17025

Test Report

Test No. CT1I901901G

Customer Name (P b gy Y g 5 GRS LT )
Customer Address ol p ol sy Gt g LAY - |
Recceived Date : 09/07/2019
Test Date : 10/07/2019 B W
Issue Date : 15/07/2019 |
MCL Standard Info. [tem To Be Tested. =
Nomenclature : Coating Thickness Gauge . .
P/N : Positector 6000 Nomenclature : mmzcd steel sample 838 ) -
S/N : 607776
Due Date : 13/05/2020 Sample Dimensions | : 20em20em x 1 mm \

L. . Ambicent Temperature | : 23+2°C
Environmental Conditions

Jative T $ 04 O
(Room Condifions) Relative l'iumldlly 2944 %
Barometric Pressure : 998hPa

Traceability Statement

The standards used to perform this test are traceable (o standards defined, maintained, and disseminated by the

(NIS) or other international standards organizations or have been derived from accepted values of natural
physical constants.

Test Method
The above sample was tested utilizing MCL Standard(s); The sample was tested according to test procedure
No. MCL-Coating Thickness-01, Issue Date 01/03/2010, which is based on international standard reference
ISO 2808. & ASTM E 376.

\
oD ,lf;\[). Engincer

RCLPERN
«Tested By
sl 1D AN
L‘JJ Eng.Ali Elwa
;\.3 he ‘"
This test report éhﬂh‘rlp ‘ﬁchl'c]i‘rp\dhcml. except in full, without written approval of the MCL. '
The results shown in this (csl‘l‘clnlc'—;mly to the items tested. and laboratory is not responsible for any other items

il ne dute 02/02/2019
Page 1 of 2 MCL-F7.8.3.1 Issue date 02/02/201
(i},#‘\w‘r’)’{f
Maln Branch (Glen): L
Cairo Universily - Faculty of Engincering SR, 2 W|M'uu o FOIVALAY - POIVAILYIG
Tel: 35678496 / 35678546 — Fax: 15702687 TS : o
e-mail: peg_meL@yuahoo.com f‘\ peg_mel@)y nl"m'u".“"')’ Al
Shalkh Zay ANAB {atiltiasly- ' ll-:l-'-"-:')\_.l‘ t"J
Sha Laycd Branch: et J |J_-nl"-‘—"J"-‘""
Cuairo University - Faculty of Engincering o ) e ’, \o.V-\l':p-;Lw
Shaikh Zayed Branch - Zone (1) 180:0001 \3“ :)d. iR - Sy
Tel/Fax: 38 50 70 64 - cell; 0100 60 44 6 77 c.nm'.d Qms (3.” mel peg_zayd@y ahoo.com g4
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Faculty of Engizeering - Cairo Uaiv ersity

ISO 9001 - 1SO 17025

Test Report

Test No. CT1601901/Z
Item Condition : Good. |
Special Customer Requirement | : Yes. l
Test Results:
Side: 1 Number Of Readings: 15 ;
: Reading Sample
Variable g/m’ Micro Meter
Mean Coating thickness 232.5 33.2
St. dev 44 0.6
Min. Coating Thickness 228.1 32.6
Max. Coating Thickness 239.8 34.3
Side:2  Number Of Readings: 15
VaihbTa : ReadinLSample.
g/m Micro Meter
Mean Coating thickness 112.5 16.1
St. dev 32 0.5
Min. Coating Thickness 108.7 15.5
Max. Coating Thickness 115.7 16.5
Final Results For Both Sides
| Average coating thickness for galvanized steel sheet on both sides:345.0 15.4 g/m2

Uncertainty Statement

The results of the test report are shown above. The expanded uncertainties associated with the test are also

included. The expanded uncertainty values are calculated at a 95% confidence level (K=2) or coverage factor
for T - distribution.

. P TR
Reviewed by Quality Representative Approved by,
& G&’\:"A} £ 7 & . KO A
—— \}g?}&'\h v 1 N et ) \)
Eng. Reem. A. Aziz Eng. Sally Hammam Prof. Dr. ] ~W. Abou Arab
Technical Manager Quality Manager MCL Director |
This test repont shall not be reproduced. except in full, withowt written approval of the MCL. s
The results shown in this test rejate only Lo the items tested, and laboratory is not responsible for m)‘ﬁmgms
Page2of2 MCL-F 7.8.3.1 Issue date 02/0212019
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ISO 0001 - 150 17025

Test Report

Test No. CTI3901G

“General Contractor e dg 0
Cousultant T ECGy WA LY de yaaall
I'rojeet s iy oYl Laclally o il mace

| Received Date < 28/1172019
Test Date : 09/12/2019
Issue Date : 1071272019

MCL Standard Info. Item To Be Tested.
Nomenclalure : Coating Thickness Gauge Nomenclature : Galvanized Stee Sample
/N : I"ositector 6000 Sampte Dimensions | : 36 cm x 59 cm x 0.9 mm
SN : 607776
Certificate No. : 1159/63/2019
Duc Date : 14/05/2020
Auxiliary
Nomenclature : Foils
ID :MCL -CT- 01
Certificate No. :341/63/2019
Duc Date : 12/02/2020
. . Ambient Temperature 25°C
E“V'('E;’::I‘r:“g:;‘ﬁt‘i’g:;)"°"s Relative Humidily 33%
Barometric Pressurc 996 hp
Traceability Statcment
The standards used to perform ¢his test are traceable (o standards defined, maintained, and disseminated by the (NIS) or other
international standards organizalions or have been derived from accepted values ol natural physical constants.
Test Method

The above sample was tested utilizing MCL Standard(s); The sample was lesied according to test procedure No.SOP -Coating
Thickness-01, Issue Date 02/02/2019, which is based on international standard reference "1SO 2808.

(5, ot Tested '»B.,Xm‘t‘f\
‘ AT P
4 o Lig.Ali Elwa’
. Lab. Engincer S

This test report shall nut be reproduced, except in full, without writicn approval of the MCL..
The resulis shown in this test relate only 1o the jlems tested, and laboratory isJiot respunsible fur any other iteins
il Db ARG 0T 2 MOL-F 7 8.3 Tssne date 02/02/2019
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Facolty of Engineering - Cairo Unlversity

I1SO 8001 - 1SO 17025

Test Report

Test No. CT3311901G

Item Condition : Good.
Special Customer Requirement | : Yes.

Test Results:

Side: 1 Number Of Readings: 15
. _ Reading Sample
Variable ‘g/m” Micro Meter
Mean Coating thickness 251.3 35.9
St. dev 11.2 1.6 )
Min. Coating Thickness 230.3 329
Max. Coating Thickness 265.3 37.9
Side:2  Number Of Readings: 15 -
Variable . Readmg_Sample. i
g/m’ Micro Meter
Mean Coating thickness 177.8 25.4
St. dev 5.6 0.8
Min, Coating Thickness 167.3 23.9
Max. Coating Thickness 168.3 _ 26.9

Final Results For Both Sides
[ Average coating thickness for galvanized steel sheet on both sides: 429.1£10.5g/m™ |

Uncertainty Statement
The results of the test report are shown above. The expanded uncertainties associated with the test are also
included. The expanded uncertainty values are calculated at a 95% confidence level (K=2) or coverage factor

for T - distribution.
Reviewed by Quality Represe

——— -

e, AP

;'oved by

B raths - S f R
Eng. Saily Hammh‘i&:t - 1?_;'9_{_12;;[”\’\! Abou Arab

Quality Manager *———  MCL Director

Technical Manager

ot be repreduced, except in full, without wrillen npproval af the MCL.
oratory is nol responsible for any other items
MCIL-F-7.8.3-Issuedate 02/02.2
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This test report shall n
The results shown in Ihis test relate only to the items tested, and lab
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